SPORTON LAB.

FCC

RF Test Report

Report No. : FR382311F

76
Mode Band Edge - L
U-NII-2C_5.15-5.35_802.11be EHT160_CH114_Puncturing 40M @5570MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Date: 20230044 Date: 2023-00-44
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
1
i15 W5
10 ‘ PART 15,407 o e s e [ PART 15407
1 2
525 55
Peak
10 %)
15
115
G 5304, 5438, 5482. 5626, 510 [
Frequency (MHz) 1000 . . 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freq Level Line Wargin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB oBwV dB/m B A8 om deg -
1 5413.58 56.17 74.00 -17.83 46.54 34.43 B8.47 33.27 200 46 PEAK Wz dBu/m dBuv/m  dB dBwV dB/m B A8 o deg
1 5465.06 50.41 68.30 -17.89 40.96 34.41 B8.40 33.36 200 46 PEAK 1 5570.00 9454 --veev oomeee B5.17 3443 834 3340 200 46 PEAK
. Lo i) Date: 2023-00-44 . Lve i) Date: 2023-00-44
1225 1225
1050 1050
i15 i15 1
104 104
s PART 15,407 AvG Y L PART 15,407 AVG|
Avg | L__m_‘
10 30
115 115
8560 5304, 5438, 5482 5526, 510 100 200, 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 541358 42.84 54.00 -11.16 33.21 4.3 B.47 33.27 200 46 AVERAGE 1 5570.00 8420 ----ev -vnom- T .52 828 3339 200 46 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C198 of C280

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550




samran . FCC RF Test Report Report No. : FR382311F

Pol. Horizontal Fundamental
Date; 20230044
L2 )
1225
msMW MW
00 ‘ PART15407]
§s W‘ Vel Mmhmuu !
Peak T fomipia Blank
350
15

5510 5609, 5648, 5667, 5726, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp Aos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuv/m dBuv/m 4B oBV dB/m B B o deg
1 5761.30 51.49 68.30 -16.81 41.06 34.97 B.81 33.35 200 46 PEAK

Sporton International Inc. (ShenZhen) Page Number : C199 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



saronas. FCC RF Test Report

Report No. : FR382311F

76

Mode Band Edge - L

U-NII-2C_5.15-5.35_802.11be EHT160_CH114_Puncturing 40M @5570MHz

ANT

CDD 9+15
Pol. Vertical Fundamenta
Date: 20230044 Date: 2023-00-44
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 1
HE 015
YM 1 — L 1 I R 8w ¥ s PART 15407
2
525 525
Peak
30 %0
175
115
G 5304, 5438, 5482. 5626, 570 [
Frequency (MHz) 1000 . 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freq Level Line Wargin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB oBwV dB/m B A8 om deg -
1 5412.92 60.76 74.00 -13.24 5113 4.3 B8.47 3.7 M0 D3 PENK Wz dBu/m dBuv/m  dB dBwV dB/m B A8 o deg
1 5465.%4 53.50 68.30 -14.80 44.05 4.1 .40 3336 M0 23 PENK 1 5570.00 97.33 --veev oomeee B7.89 3456 8.26 3338 40 3 PEAK
. Lo i) Date: 2023-00-44 . Lve i) Date: 2023-00-44
1225 1225
1050 1050
1
i15 i15
104 104
PART 15,407 AvG PART15.407 AVG
525 1 ===~ et S
Avg _
10 30
115 115
8560 5304, 5438, 5482 5526, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 5413.80 46.78 54.00 -1.22 37.15 .03 B.47 3.7 M0 23 AVERAGE 1 5570.00 B9.46 ----vv -onoe- 80.05 34.52 8.28 3339 240 23 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C200 of C280

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550




samran . FCC RF Test Report Report No. : FR382311F

Pol. Vertical Fundamental
Date: 2023-09-14
mLevel(d&Nlm)
1225
85 V,r’ M,ﬂw
00 o PART15407]
= Ml b
Peak Blank
30
115
510 5609, 5648, 5687, 5786, 5185
Frequency (MHz)
Linit Read  Ant Cable Preanp Aos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark
MedWhBWn B B B B B @ dyg
1 57871 5431 68.30 -13.99 44.06 3491 B.69 3335 240 23 PEAK

Sporton International Inc. (ShenZhen) Page Number : C201 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



s=amranas. FCC RF Test Report Report No. : FR382311F

77

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT80_CH155_Puncturing 20M @_5775MHz

ANT CDD 9+15
Pol. Horizontal Fundamental
pLevel dBuVim) Date: NER 014 . L) Date: 2023494
" PERR_BETBA_T6-24
1225 1225
1050
1050
1
875,
B15
700
: 00 O e e 1411
525 19 4
sttt o s
360 ’ Pty mhaa]
Peak
1 3D
115
5600 5635, 5670 5705, 5740, 5718
Frequency (MHz)
150[] 20, 00, 4600, 5800, 7000
Linit Read  Ant Cable Preamp APos Tros Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Renark
—MHZMM_ﬂmm_dB_dﬂ_m_deg— Linllit . Read At Cable Preamp APos TPos
1 SEM98 48.89 630 -19.41 30.06 M2 838 BT 30 3 PEM Freq Level  Line fargin Level Factor  Loss Factor Remark
7 OSS0.5R 47.92 6873 2081 3B.A6 MTI B0 T 300 303 PEAK -
3 570150 53.64 105.62 -51.98 43.57 3484 859 3336 300 303 PEAK Wz dBu/m dBuv/m  dB dBwV dB/m B A8 o deg
4 STI.B3 5A.63 11131 -60.68 40.05 4.8 .66 3336 300 363 PEAK 1 ST75.00 94.58 ---eee -oeeee 891 .09 8.9 1M 30 303 PEM
. Lve i) Date: 20230944
1225
1050
o5 1
100
PART 15,407 VG
B o e
Avg Blank
3D
115
150[] 20, 00, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wi o duln B B dbfn @ 8 @ deg
1 575.00 B5.18 ---eee -eeee- TAS1 35.09 B.92 313 300 303 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C202 of C280

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550




samran . FCC RF Test Report Report No. : FR382311F

Pol. Horizontal Fundamental
. Levl i) Date; 20230944
s I\
.
10
o5 s
i il \1
ity MA PR BEBA 164
5 y y : 34
sty i NTRYORTIS Iy
30
Peak Blank
11!
5175 5810, 5845, 580, 5915, 5950
Frequency (NHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuV/m 8 BV dB/m B B
5854.98 49.55 110.86 -61.31 38.83 35.18 .87 33.33 300
5872.83 54.18 105.81 -51.63 43.44 35.22 8.85 33.33 300 303 PEAK
5924.98 48.47 08,22 -19.75 37.67 3533 8.9 . 300
5978.83 50.69 068.30 -17.61 39.89 35.34 B8.78 332 300

o oma e

Sporton International Inc. (ShenZhen) Page Number : C203 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



s=amranas. FCC RF Test Report Report No. : FR382311F

77

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT80_CH155_Puncturing 20M @_5775MHz

ANT CDD 9+15
Pol. Vertical Fundamental
pLevel dBuVim) Date: NER 014 . L) Date: 2023494
" PERR_BETBA_T6-24
1225 1225
1050
1050 1
875,
B15
700
; 1o 00 N e e 141
25 !
ol il
525 l
Peak 0
1 3D
115
5600 5635, 5670 5705, 5740, 5718
Frequency (MHz)
150[] 20, 00, 4600, 5800, 7000
Linit Read  Ant Cable Preamp APos Tros Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Renark
—MHZMM_ﬂmm_dB_dﬂ_m_deg— Linllit . Read At Cable Preamp APos TPos
1 SEILES S50 66.00-15.80 0285 M.E) 833 BT 200 39 PEMC Freq Level  Line fargin Level Factor  Loss Factor Remark
756525 5449 £9.80 -15.40 4472 M3 BAL W 10 39 PEAK -
3570710 59.74 107.19 -47.45 49.63 3486 8.61 3336 200 39 PEAK Wz dBu/m dBuv/m  dB dBwV dB/m B A8 o deg
4 STIT5 S5R.69 112.51 -53.82 .50 4.0 R.6 .36 200 39 PEAK 1 S775.00 105,17 =-env -oeeee 951 .06 8.94 3 W0 39 PEM
. Lve i) Date: 20230944
1225
1050
1
B15
100
S N PART 15407 AVG.
Avg Blank A\_H___L
3D
115
150[] 20, 00, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wi o duln B B dbfn @ 8 @ deg
1 575.00 94.54 --veee -eeeee B3.88 35.06 B.94 3134 200 39 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C204 of C280

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550




samran . FCC RF Test Report Report No. : FR382311F

Pol. Vertical Fundamental

. LevedBuNim) Date: 20230914

" I\

—

10!

815 m

00 k‘“ PR BE(BH. 1614

“‘Nv 2

5! .M'WW'-"'*'L M’W’MJ i !

350
Peak Blank

11!

5175 5810, 5845, 5680, 5915, 5950

Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuV/m 8 BV dB/m B B
5853.93 53.63 113.25 -59.62 42.91 35.18 G8.87 33.33 200
5866.18 61.88 107.67 -45.79 51.14 35.21 8.86 33.33 200 39 PEAK
5924.80 50.17 68.35 -18.18 39.37 3533 8.9 . 200
5947.90 51.34 68.30 -16.96 40.50 35.39 8.76 331 200

o oma e

Sporton International Inc. (ShenZhen) Page Number : C205 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311F

78
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT80_CH42_Large RU 484+242 @ 5210MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
. Lo i) Date: 2023-09-14 . Lve i) Date: 2023-09-14
1225 1225
1054 1080 ]
615 815
70.0 R4 0 O B T e A7
1
525 525 I
Peak
30 30
115 115
sl 5042, 5084, i 5188, 50 100 . . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dh B B o by Wodndie B B0 dh B B o by
1 5149.50 56.73 74.00 -17.27 47.12 3454 7.92 3085 400 342 PEMK 1 520.00 9.88 ------ ------ 8.3 W51 8.1 3298 M0 342 PEM
. Lo i) Date: 2023-09-14 . Lve i) Date: 2023-09-14
1225 1225
1054 1080
1
615 815
100 100
PART 15.407 AVG
525 ] 525
Avg
30 30
115 115
sl 5042, 5084, i 5188, 50 100 . . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dh B B o by Wodndie B B0 dh B B o by
1 5149.73 4424 54.00 -9.76 34.63 3454 7.92 3085 400 342 AVERAGE 1 520.00 89.77 ------ -=--- 80.23 .51 B.01 3298 400 342 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550

Page Number :

C206 of C280




samran . FCC RF Test Report Report No. : FR382311F

Pol. Horizontal Fundamental
Date: 2023-09-14
mLeveI(d&Nﬂn)
1225
i
00 ; PARTTSA0T]
525 1
Peak ik Tl st Ty Blank
30
115
il 5260, 530, 5360, 5410, 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B B o deg
1 5401.00 48.56 74.00 -15.44 38.91 4.4 B.46 3325 400 342 PEAK

Date: 2023-00-44
: HLeveI (dBuVim)

PART 15.407 A
Y
Avg v\ 1 Blank

Bl 5260, 530, 5360, 5410, 5460
Frequency (MHz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B B o deg
1 5407.25 39.23 54.00 -14.77 29.57 4.M 8.8 33.26 400 342 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C207 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



saronas. FCC RF Test Report

Report No. : FR382311F
78
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT80_CH42_Large RU 484+242 @ 5210MHz
ANT CDD 9+15
Pol. Vertical Fundamental
. Lo i) Date: 2023-09-14 . Lve i) Date: 2023-09-14
1225 1225
1060 1080 !
615 815
10 PARTA5.407 100 PART 15407
1
525 525
Peak
30 30
115 115
sl 5042, 5084, i 5188, 50 100 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 5149.54 60.53 74.00 -13.47 50.92 3.5 7.92 3285 M4 QPEM 1 5210.00 102.83 ------ -=---- 9.9 M5 R0 R M MK
. Lo i) Date: 2023-09-14 . Lve i) Date: 2023-09-14
1225 1225
1054 1080
1
615 815
100 100
PART 15.407 AVG
525 1 525
Avg
30 30
115 115
sl 5042, 5084, i 5188, 50 100 . . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 5149.31 46.87 54.00 -7.13 37.26 3454 7.92 3085 1M 2 AVERAGE 1 520.00 91.66 ------ ------ B W52 785 3092 24 2 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C208 of C280

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550




samran . FCC RF Test Report

Report No. : FR382311F

Pol. Vertical Fundamental
Date: 20230044
14!’Level(tﬂ!u\mn)
1225
B15
100 % PART 15071
Peak Y Blank
30
115
510 5260, 530, 5360, 50, 5460
Frequency (VHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Widn B & dm & B @ dg
1 54875 49.25 74.00 -475 .74 M.A2 842 BB OWM 2 PEA
Date: 20230044
14!’Level(tﬂ!u\mn)
1225
L AWE
Y
00
PART 15.407 AVG|
525 A
Avg U\‘\Wm ! Blank
30
115
510 5260, 530, 5360, 50, 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Widn B & dm & B @ dg
1 535450 39.52 54.00 -14.48 9.9 4.6 8.3 BB W 2 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C209 of C280

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2ABZ2-AA550




saronas. FCC RF Test Report

Report No. : FR382311F

79

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT80_CH58_Large RU 484+242 @) 5290MHz

ANT

CDD 9+15
Pol. Horizontal Fundamental
. Lo i) Date: 2023-09-14 . Lve i) Date: 2023-09-14
1225 1225
1054 1080 1
615 815
70.0 | 1541 0 O T8 e e .11
IW
B b o ‘ 55 il
Peak bl o ‘
30 30
115 115
sl 5038, 5116, 4, 5232, 5280 100 . . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dh B B o by Wodndie B B0 dh B B o by
1 5049.88 50.13 74.00 -23.77 40.48 .58 7.85 3268 200 62 PEAK 1 5290.00 98.58 ------ ------ 8.98 W48 B2 3110 0 62 PEM
. Lo i) Date: 2023-09-14 . Lve i) Date: 2023-09-14
1225 1225
1054 1080
1
615 815
100 100
PART 15407 AVG
525 525
Avg !
30 30
115 115
sl 5038, 5116, 4, 5232, 5280 100 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dh B B o by Wodndie B B0 dh B B o by
1 5695.68 40.63 54.00 -13.37 30.88 3458 7.86 32.69 200 62 AVERAGE 1 5290.00 90.72 ------ -=--- BL12 .48 B.12 3100 200 62 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550

Page Number

: C210 of C280




samran . FCC RF Test Report Report No. : FR382311F

Pol. Horizontal Fundamental
Date: 20230044

M!,L\\zvel(tﬂ!u\mn)

1225

B15 MW

0 \k PART 13071

525 b ! T

T bbbt "

Peak i Blank

30

115

590 53, 5358, 538 5426, 5460

Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Mz dBuV/m dBV/m B B dB/m B B
1 535290 52.36 74.00 -2.64 42.73 .46 8.4 37T W0 62 PEMK

Date: 2023-09-14

: ML&V&I(IIBIIWM)
1225

85 }

100

\ PART 15407 AVG|
525
Avg | Blank

30

115

580 534, 56, 5362, 5405, 5460

Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B B o deg
1 5363.61 40.9 54.00 -13.04 31.34 34.45 836 33.19 200 62 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C211 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



FCC RF Test Report

sPoRTON LAS. Report No. : FR382311F
79
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT80_CH58_Large RU 484+242 @) 5290MHz
ANT CDD 9+15
Pol. Vertical Fundamental
. Lo i) Date: 2023-09-14 . Lve i) Date: 2023-09-14
1225 1225
1054 1080 i
615 815
10 15407 100 PARTA5.407
525 i, :\.1 AT T Y 525 WMMW
Peak T
30 30
115 115
sl 5038, 5116, 4, 5232, 5280 100 . . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 5048.14 50.24 74.00 -23.76 40.49 3458 7.85 3268 100 S PEAK 1 5290.00 97.71 ------ -=--- 811 W47 826 313 10 RS PEM
. Lo i) Date: 2023-09-14 . Lve i) Date: 2023-09-14
1225 1225
1054 1080
1
615 815
100 100
PART 15407 AVG
525 525
Avg !
30 30
115 115
sl 5038, 5116, 4, 5232, 5280 100 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 56206 40.71 54.00 -13.9 30.97 34.58 7.86 3270 100 85 AVERAGE 1 5290.00 B8.B2 ------ ------ 1.4 W49 815 33.86 100 85 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C212 of C280

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550




samran . FCC RF Test Report Report No. : FR382311F

Pol. Vertical Fundamental
Date: 20230944
14!’Level(tlllll\l'lln)
1225
3 1M WM
700 \A [ PARTTS20T]
1
525 W\ h
iyl g u Attt
Peak Blank
30
115
5290 53, 5358, 5302, 5426, 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Mz dBuV/m dBV/m B B dB/m B B
1 535188 56.12 74.00 -17.88 46,50 34.46 833 3117 100 85 PEMK

Date: 2023-00-44
: HLeveI (dBuVim)

\ PART 15407 AVG|

Avg R Blank

5290 5324, 92, 5426, 5460

5358, 53
Frequency (MHz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B B o deg
1 535477 42.20 54.00 -11.80 32.58 34.46 8.4 33.18 100 85 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C213 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



saronas. FCC RF Test Report

Report No. : FR382311F
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_Large RU 484+242 @ 5530MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Date: 2023-09-44 Date: 2023-09-14
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 1
HE 015
QL BRT13AT n PART 15407
8 - f25
‘ ’ e L
Peak %) |
' 30
175
115
5360 5366, 542, 5458, 5484, 5530 [
Frequency (MHz) 1000 . . 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freg level Line Margin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos TRos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB oBwV dB/m B A8 om deg -
1 545440 52.55 74.00 -21.45 43.05 34.42 8.4 33.34 200 47 PEAK Wz dBu/m dBuv/m  dB dBwV dB/m B A8 o deg
1 46844 52.68 68.30 -15.62 43.23 34.M1 B.40 3336 200 47 PEAK 1 5530.00 97.90 ----ev -oeoe- B8.54 3440 836 3340 200 47 PEAK
. Lo i) Date: 2023-09-14 . Lve i) Date: 2023-09-14
1225 1225
1054 1080
i
615 815
100 100
PART 16.407 AVG PART 15407 AVG
525 s St
Avg ! L
35,0 35'0M
115 115
5550 5386, 542, 5456, 5484, 530 100 . . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B B o deg
1 5452.60 41.03 54.00 -12.97 31.53 4.2 B.42 3334 200 47 AVERAGE

Wiz dBuV/m dBuv/m B oBV dB/m B B o deg

1 5530.00 89.05 ----vv -onoe- 79.69 34.40 836 3340 200

47 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550

Page Number : C21

4 of C280




samran . FCC RF Test Report Report No. : FR382311F

Pol. Horizontal Fundamental
Date: 2023-00-14

mLﬂel(dBlle)

1225

B15 uM

0 IW PART 154071

525 1

(G T A P

Peak - Blank

30

115

530 51T, 5624, 5611, SMe. 5764

Frequency (MHz)
Linit Read  Ant Cable Preanp Aos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuv/m dBuv/m 4B oBV dB/m B B o deg
1 573845 49.06 68.30 -19.24 38.77 3492 872 335 00 47 PEAK

Sporton International Inc. (ShenZhen) Page Number : C215 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



FCC RF Test Report

sPoRTON LAS. Report No. : FR382311F
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_Large RU 484+242 @ 5530MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Date: 2023-09-44 Date: 2023-09-14
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 1
HE 015
10 PART 15407 o e T s e | PART 15407
42
8 WMMMWWWMWWMWWW i 525 e
Peak %)
' 30
175
115
5360 5386, 542, 5458, 5484, 5530 [
Frequency (MHz) 1000 2. . 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freq Level Line Wargin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB oBwV dB/m B A8 om deg -
1 5456.74 55.51 74.00 -18.49 46.00 34.42 B8.41 33.34 269 29 PEAK Wz dBu/m dBuv/m  dB dBwV dB/m B A8 o deg
1 46484 56.88 68.30 -11.42 47.43 4.1 B.40 3336 269 29 PEAK 1 5530.00 101,45 ----vv -onee- 92.09 .40 836 3340 269 9 PEM
. Lo i) Date: 2023-09-14 . Lve i) Date: 2023-09-14
1225 1225
1054 1080
1
615 815
100 100
PART 16.407 AVG PART 15407 AVG
Avg
30 30
115 115
5550 5386, 542, 5456, 5484, 530 100 . . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy

1 545494 43.59 54.00 -10.41 34.09 4.2 8.42 .MU

269 29 AVERAGE

1 5530.00 93.38 ----ev oomeee BALO1 3443 834 3[40 269

19 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550

Page Number

: C216 of C280




samran . FCC RF Test Report Report No. : FR382311F

Pol. Vertical Fundamental
Date; 20230044
L2 )
1225
15
700 MI s PARTA3407]

A

i
T N T PV I N

Peak T Blank
30
115
530 511, 5624, 56H. 58, 5185
Frequency (Miz)
Linit Read  Ant Cable Preanp Aos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuv/m dBuv/m 4B oBV dB/m B B o deg
1 5726.23 50.07 68.30 -18.23 39.84 34.90 B.68 33.35 269 29 PEAK

Sporton International Inc. (ShenZhen) Page Number : C217 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



saronas. FCC RF Test Report

Report No. : FR382311F

81
Mode Band Edge - L
U-NII-2A_5.15-5.35_802.11be EHT160_CH50_Large RU 996+484 @) _5250MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
. Lo i) Date: 2023-09-14 . Lve i) Date: 2023-09-14
1225 1225
1054 1080 .
615 815
70.0 | R 0 O T e e || 171
1
525 525 \4
Peak
30 30
115 115
sl 5050, 5100, 5150, 5200, 5250 100 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dh B B o by Wodndie B B0 dh B B o by
1 5M5.25 57.46 74.00 -16.54 47.84 3454 T7.92 3084 169 67 PEAK 1 5250.00 9.81 ------ ------ 8.5 .50 B.06 33.00 169 67 PEM
. Lo i) Date: 2023-09-14 . Lve i) Date: 2023-09-14
1225 1225
1054 1080
615 815
100 100
PART 15407 AVG
525 h 525
Avg
30 30
115 115
sl 5050, 5100, 5150, 5200, 5250 100 . . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark

WHz dBuV/m dBuV/m  dB B/ dBm A8 dB

1 5149.50 43.86 54.00 -10.14 34.25 4.4 7.92 32.85 169 67 AVERAGE

Wiz dBuV/m dBuv/m B oBV dB/m B B o deg
1 5250.00 88.80 -----v -=--m- 79.24 3450 8.06 33.00 169 67 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550

Page Number : C218 of C280




samran . FCC RF Test Report Report No. : FR382311F

Pol. Horizontal Fundamental
Date: 20230944
mLeveI(dBann)
1225
05 J mu\f‘éﬂk
700 " [ PARTTS20T]
AT 1
58 i AIM’W“’M%W WW
Peak Blank
30
115
5250 5292, 5334, 5376, 5418, 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B A8 o deg
1 5364.63 58.80 74.00 -15.20 49.17 3445 837 3119 189 67 PEAK

Date: 2023-00-44
: HLeveI (dBuVim)

j PART 15407 AVG|
525 1
Avg T ™ T p | Blank
30
115
5250 5282, 534, 5316 5418, 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Mz dBuV/m dBV/m B B dB/m B B
1 536403 45.09 54.00 -B.71 35.66 3445 B.37 3319 169 67 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C219 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311F

81
Mode Band Edge - L
U-NII-2A_5.15-5.35_802.11be EHT160_CH50_Large RU 996+484 @) _5250MHz
ANT CDD 9+15
Pol. Vertical Fundamental
. Lee i) Date: 2023-09-14 . Loe B} Date: 2023-09-14
1225 1225
1050 100 1
175 i3
700 \ PART 15407 100 PART 15407
i d
523 53 w\wymw
Peak
30 bl
175 175
sl 5030. 5100, 5130, 5200. 5250 100 . 400, 4600, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dh B B o by Wodndie B B0 dh B B o by
1 513575 61.26 74.00 -12.74 5162 3455 7.1 3282 0 QPEM 1 5250.00 99.43 -----v --eee B8 WA 8D A W0 QPEM
. Lee i) Date: 2023-09-14 . Loe B} Date: 2023-09-14
1225 1225
1050 100
175 i3
100 100
PART 13.407 AVG
525 ] 525
Avg
30 bl
175 175
sl 5030. 5100, 5130, 5200. 5250 100 . 400, 4600, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WedWnds B B dh B B o by Wodndie B B0 dh B B o by
1 514625 45.35 54.00 -8.65 35.73 3454 7.92 3084 200 0 AVERAGE 1 5250.00 90.27 ------ -=--- B0.69 34.48 B.18 33.08 200 0 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550

Page Number : C220 of C280




samran . FCC RF Test Report Report No. : FR382311F

Pol. Vertical Fundamental

Date: 2023-00-44
: HLeveI (dBuVim)

mgwwj k\ | PRTTSAT]

525 oyl M M\J.M Lt
. LA
Peak Blank

30

175

5250 5292 534, 5376. 5418, 5460

Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B A8 o deg
1 5369.49 61.88 74.00 -12.12 52.25 3445 838 33.20 200 0 PEAK

Date: 2023-00-44
: HLeveI (dBuVim)

L/ PART 1507 G
525

Avg R Vo W Blank
30
115
5250 5282, 534, 5316 5418, 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B B o deg
1 5350.80 48.47 54.00 -5.53 38.85 34.46 833 3.7 200 0 AVERAGE

Sporton International Inc. (ShenZhen) Page Number 1 C221 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



s=amranas. FCC RF Test Report Report No. : FR382311F

82

Mode Band Edge - L

U-NII-2C_5.15-5.35_802.11be EHT160_CH114_Large RU 996+484 @ 5570MHz

ANT CDD 9+15
Pol. Horizontal Fundamental
Date: 20230044 Date: 2023-00-44
" Level (dBuVim) 1y Yl (dBuVim)
1225 1225
1050 1050
1
875 015
YM 1 — B T L. PART 15407
2
525 525
Peak
3D %0
115
115
G 5304, 5438, 5482. 5626, 510 [
Frequency (MHz) 1000 . 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freg level Line Margin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos TRos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB oBwV dB/m B A8 om deg -
1 5415.34 60.04 74.00 -13.96 50.42 34.43 B8.47 33.28 200 52 PEAK Wz dBu/m dBuv/m  dB dBwV dB/m B A8 o deg
1 469.02 52.78 68.30 -15.50 43.33 34.M1 .40 3336 200 52 PEAK 1 5570.00 94.60 -----v -=--e- 85.23 M43 834 3[40 00 52 PEAK
. Lo i) Date: 2023-00-44 . Lve i) Date: 2023-00-44
1225 1225
1050 1050
ms ms !
104 104
PART 15,407 AvG PART15.407 AVG
525 ===~ et e
Avg K__u—\_._
10 30
115 115
8560 5304, 5438, 5482 5528, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 5415.34 42.78 54.00 -11.22 33.16 4.3 B.47 3328 200 52 AVERAGE 1 5570.00 B5.77 ----ev -emee- 7631 34.60 8.24 3338 200 52 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C222 of C280

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550




samran . FCC RF Test Report Report No. : FR382311F

Pol. Horizontal Fundamental
Date; 20230044
L2 )
1225
I".l u.fy ywlr
100 PARTA3407]

55 ‘MW\JRNM WM i | 1

Peak Blank
30
115
510 5609, 5648, 5687, 5786, 5185
Frequency (MHz)
Linit Read  Ant Cable Preanp Aos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuv/m dBuv/m 4B oBV dB/m B B o deg
1 5760.91 51.92 68.30 -16.38 41.49 34.97 B.81 33.35 200 52 PEAK

Sporton International Inc. (ShenZhen) Page Number 1 C223 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



FCC RF Test Report

sPoRTON LAS. Report No. : FR382311F
82
Mode Band Edge - L
U-NII-2C_5.15-5.35_802.11be EHT160_CH114_Large RU 996+484 @ 5570MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Date: 2023-09-44 Date: 2023-09-14
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 1
HE 015
u w | — 0 e O a0 e | SR
. !
52'5. 525
Peak
30 %0
175
115
5360 5304, 5438, 5482, 5525, 570 [
Frequency (MHz) 1000 . . 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freq Level Line Wargin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB oBwV dB/m B A8 om deg -
1 5415.5 63.94 74.00 -10.06 54.32 34.43 8.47 33.28 167 360 PEAK Wz dBu/m dBuv/m  dB dBwV dB/m B A8 o deg
1 S467.70 58.90 68.30 -0.40 49.45 4.1 .40 3336 167 360 PEAK 1 5570.00 100,94 -----v -onee- 91.50 3457 8.25 3338 167 360 PEAK
. Lo i) Date: 2023-09-14 . Lve i) Date: 2023-09-14
1225 1225
1054 1080
1
615 815
100 100
PART 15407 AVG PART 15407 AVG
525 1 e S S RS S
Avg
30 30
115 115
5550 5304, 5438, 5452, 5425, 510 100 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 5415.56 46.43 54.00 -7.57 36.81 4.3 B.47 3.8 167 360 AVERAGE 1 5570.00 91,10 ----ev -onee- B1.6B 34.53 8.28 3339 167 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C224 of C280

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550




samran . FCC RF Test Report Report No. : FR382311F

Pol. Vertical Fundamental
Date: 20230944
mLevel(d&Nlm)
1225
075
100 PART 154071
MMMW&; i
28 MMWWWWW%
Peak Blank
30
115
5510 5609, 5648, 5667, 5726, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp Aos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark
MW W B W B B B m dyg
1 5762.86 57.25 68.30 -11.05 46.81 34.98 8.81 33.35 167 360 PEAK

Sporton International Inc. (ShenZhen) Page Number 1 C225 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



s=amranas. FCC RF Test Report Report No. : FR382311F

83

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT80_CH155_Large RU 484+242 ®)_5775MHz

ANT CDD 9+15
Pol. Horizontal Fundamental
pLevel dBuVim) Date: NER 014 . L) Date: 2023494
" PERR_BETBA_T6-24
1225 1225
1054
1050 1
875,
B15
700
00 1 O e e 1411
525
525 |
Peak 0
1 3D
115
5600 5635, 5670 5705, 5740, 5718
Frequency (MHz)
150[] 20, 00, 4600, 5800, 7000
Linit Read  Ant Cable Preamp APos Tros Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Renark
—MHZMM_ﬂmm_dB_dﬂ_m_deg— Linllit . Read At Cable Preamp APos TPos
1 SIS0 SLTB 60452 M2 MG6 828 BB 30 322 PEMC Freq Level  Line fargin Level Factor  Loss Factor Remark
756500 50.02 £9.02 -19.10 40.26 473 B0 33T 30 322 PEAK -
3 5700.28 63.62 105.28 -41.66 53.56 3484 858 3336 300 322 PEAK Wz dBu/m dBuv/m  dB dBwV dB/m B A8 o deg
4 STIT5 59.90 11251 .61 4971 .89 .66 .36 300 322 PEAK 1 STI5.00 98.07 ---ee --eee .41 3547 893 1M IMPEM
. Lve i) Date: 20230944
1225
1050
1
B15
100
PART 15.407 VG
S5 P e
Avg Blank
3D
115
150[] 20, 00, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wi o duln B B dbfn @ 8 @ deg
1 57500 B9.B2 ----v -eeee- 79.16 35.07 B.93 313 300 322 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C226 of C280

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550




samran . FCC RF Test Report Report No. : FR382311F

Pol. Horizontal Fundamental

Level[4BuVim) Date: 2023-09-14

o

o5 \
m%ﬂw

N :
1
5. me,w W i,
30
Peak Blank
11!
5175 510, 5845, 5860, 5915, 5950
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuV/n dBuV/m 8 BV dB/m B B
5854.28 55.30 112.45 -57.15 44.58 35.18 B.87 33.33 300 322 PEAK
5872.48 61.37 105.91 -44.54 50.63 35.22 8.85 3333 300 322 PEAK
5924.63 50.58 068.48 -17.90 39.78 3533 879 .3 300 322 PEAK
5931.98 52.69 68.30 -15.61 41.88 35.35 B8.78 3332 300 322 PEAK

o oma e

Sporton International Inc. (ShenZhen) Page Number 1 C227 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



s=amranas. FCC RF Test Report Report No. : FR382311F

83

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT80_CH155_Large RU 484+242 ®)_5775MHz

ANT CDD 9+15
Pol. Vertical Fundamental
pLevel dBuVim) Date: NER 014 . L) Date: 2023494
" PERR_BETBA_T6-24
1225 1225
1054 1
1050
875,
B15
700
00 1 N e e 141
525
525
Peak 0
1 3D
115
5600 5635, 5670 5705, 5740, 5718
Frequency (MHz)
150[] 20, 00, 4600, 5800, 7000
Linit Read  Ant Cable Preamp APos Tros Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Renark
—MHZMM_ﬂmm_dB_dﬂ_m_deg— Linllit . Read At Cable Preamp APos TPos
1 SELIS S5.08 6001300 05.63 MLED 833 BT 18 0PEM Freq Level  Line fargin Level Factor  Loss Factor Remark
7 OS6S0.58 5347 6873 -15.56 43.41 M3 B0 WA 19 0PEM -
3 5700.80 69.54105.42 -35.88 59.48 3484 858 336 19 0 PEM Wz dBu/m dBuv/m  dB dBwV dB/m B A8 o deg
4 STIT5 6693 11251 -45.58 .74 .80 B.66 P36 18 0 PEAC 1 S775.00 105,40 --en -oeee W75 .47 8.93 WM 19 BPEMK
. Lve i) Date: 20230944
1225
1050 i
B15
100
PART 15,407 AVG
[ Fo o T
Avg Blank
3D
115
150[] 20, 00, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wi o duln B B dbfn @ 8 @ deg
1 5175.00 96.71 ----vn -veee- B6.05 35.07 893 1M 1M 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C228 of C280

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550




samran . FCC RF Test Report Report No. : FR382311F

Pol. Vertical Fundamental

. Level [dBVi) Date: 2023-09-14

s |

10! {/‘w
875

ki
Peak - Blank
11!
5175 510, 5845, 5860, 5915, 5950
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Mz dBuV/m dBuV/m B BV dB/m A8 dB  m deg
3852.88 64.27 115.64 -51.37 53.35 35.18 B.B7 333 119 0 PEAK
5872.48 65.19 105.91 -40.72 54.45 35.12 8.85 3.3 1M 0 PEAK
3924.10 54.32 68.86 -14.34 4372 3.3 819 BRI 0 PEAK
5931.80 58.28 68.30 -10.02 47.47 35.35 878 B3R 18 @ PEAK

o oma e

Sporton International Inc. (ShenZhen) Page Number 1 C229 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



samran . FCC RF Test Report Report No. : FR382311F

Pol. Horizontal Vertical
Data: 1 Data: 2
HLNWMM Date: 2023-09-12 mu\qmm Date: 2023-09-12
70.0) 70.0)
60.0 60.0
FCOCLASS-B FCCCLASS-B
50.0) fiB] 50.0) B}
[ [
L , L ;
b 3 q W‘m 300 WWM
QP/ S b
AW A R P s o
200 JV h 20 e
Peak \WW W
100 100
30 24, 418, 12, 806. 1000 30 24, 418, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq level Limit Line Level Factor Loss Factor Remark
Mz dBuV/m  dB dBuv/m  dBWV  dB/m ds dB an deg Mz dBuv/m dB dBuV/m  dBuw  dB/m dg de m deg
1 30,00 24,91 -15.09 40.00 30.84 25.34 0,53 3189 -~  --- Peak 1 30,00 25.78 -14.22 46.0@ 31.71 25.34 0,53 3189  ---  --- Peak
2 146,48 23,76 -19.74 43.50 36.66 17,21 1.24 31.35  --- --- Peak 2 147,37 20,54 -22,96 43,50 33.51 17.14 1.4 31.35  --- --- Peak
3 213,33 26.56 -16.94 43.58 4L.15 15.22 1.49 3138  ---  --- Peak 3 211,39 22.61 -20.89 43.58 37.24 15.19 1.48 3138  ---  --- Peak
4 337.49 26.81 -19.19 46.80 35.81 20.37 1.93 31.38  ---  --- Peak 4 467.47 24.38 -21.62 46.80 29.96 23.48 2.24 31.38  ---  --- Peak
5 634,31 28.11 -17.89 46.80 30.36 26.43 2.62 31.38  --- --- Peak 5 619.76 28.25 -17.75 46.88 38.57 26.34 2.60 31.26  --- --- Peak
6 942,77 31.99 -14.81 46.90 30.20 30.88 3.22 3L.51  --- --- Peak 6 943,74 32,49 -13.51 46.90 30.69 30.89 3,22 3L.51  --- --- Peak
Sporton International Inc. (ShenZhen) Page Number : C230 of C280
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382311F

Pol. Horizontal Vertical
Data: 1 Data: 2
HLNWMM Date: 2023-09-12 mu\qmm Date: 2023-09-12
0.0 70.0
60.0 60.0
FCOCLASS B FCC/CLASSB
50.0) fit] 50.0 ftf]
[ [
L L
ity it
00 4 P L -
QP/ < A
il LG ! 2 3 > sttt
m | 4 m ok
Peak W W
100 10.0)
30 24, 418, 612, 406 1000 30 24, 418, 12, 406 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
Mz dBuV/m B dBuv/m  dBWV  dB/m ds dB an deg Mz dBuv/m dB dBuV/m  dBuw  dB/m dg de m deg
1 30,00 24.45 -15.55 46.00 30.33 25.34 0,53 3188 -~  --- Peak 1 30,97 24,98 -15.02 46.00 31.39 24.83 @.54 378 ---  --- Peak
2 146,40 24,39 -19.11 43,50 37,29 17,21 1.24 31.35  --- --- Peak 2 146,48 22,94 -20.56 43,50 35.84 17.21 1.4 31.35  --- --- Peak
3 286.54 26.54 -16.96 43.50 41.28 15.10 1.46 31.38 ---  --- Peak 3 210.42 22.91 -20.59 43.50 37.56 15.17 1.46 31.38  ---  --- Peak
4 338.46 26.50 -19.50 46.80 35.46 20.48 1.94 31.38  ---  --- Peak 4 453.89 24.26 -21.74 46.80 30.13 23.22 2,21 31.38  ---  --- Peak
5 579.82 28.20 -17.88 46.84 31.12 25.78 2.52 3.2  --- --- Peak 5 570.29 27.59 -18.41 46.88 38.73 25.59 2.5 31.23  --- --- Peak
6 895.24 31.09 -14.91 46.90 30.07 29.46 3.15 3L.50  --- --- Peak 6 867.11 31.40 -14.60 26.90 30.71 29.13 3.89 31.53  --- --- Peak
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382311F

89
Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH40_Full_5200MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
. Lo i) Date: 20230945 . Lve i) Date: 20230945
1225 1225
1054 1080 1
615 815
o AL {340 07 e N e T e e A4
25 ! - 25
L m " I s gkt s T WWWMWWM
Peak WMMWWWWMWM
30 30
115 115
sl 5040, 5080, 50, 5160, 5200 100 . . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 5042.60 50.04 74.00 -23.% 40.28 .58 7.85 3067 1M 337 PEM 1 520000 99.16 ------ -=---- B.61 .52 785 31292 1B 3T PEM
. Lo i) Date: 20230945 . Lve i) Date: 20230945
1225 1225
1054 1080
1
615 815
100 100
PARTA5.407 AVG PARTA5407JAVG
525 5= e |
Avg ! R
350 350 W
115 115
sl 5040, 5080, 50, 5160, 5200 100 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 5047.80 40.19 54.00 -13.71 30.54 3458 7.85 3268 128 337 AVERAGE 1 520000 90.60 ------ ------ BLOS 352 7.95 3092 1B 337 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382311F

Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH40_Full_5200MHz
ANT CDD 9+15
Pol. Vertical Fundamental
. Lo i) Date: 20230945 . Lve i) Date: 20230945
1225 1225
1054 1050 1
615 815
00 FART {3407 [T ST S ' 8 1 E— PART 15407
2 " 5 [P———L
Peak T M
30 30
115 115
sl 5040, 5080, 50, 5160, 5200 100 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 51620 50.24 74.00 -23.76 40.45 3.5 7.8 363 10 M9 PEM 1 5200.00 103,12 ------ -=---- 93598 M52 7.9 .M 100 19 PEK
. Lo i) Date: 20230945 . Lve i) Date: 20230945
1225 1225
1054 1080 ’
615 815
100 100
PARTA5.407 AVG PARTA5407JVG
525 5= e |
Avg * ]
350 30 W
115 115
sl 5040, 5080, 50, 5160, 5200 100 . . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 5652.60 40.44 54.00 -13.5% 30.70 3458 7.85 32.69 100 29 AVERAGE 1 520000 96.23 ------ -==--- B6.69 3.5 7.9 32.94 100 29 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382311F

Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH104_Full_5520MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Date: 20230045 Date: 20230045
" Level (dBuVim) " Level (dBuVim)
1225 1225
1150 !
: 1050
875 015
10 PART15407 o e s e [ PART 15407
525 1 2 55
' Lineheier bl
Peak %0 MWWM‘”WW
' 30
115
115
G 5304, 5418, 5452, 5486, 5520 [
Frequency (MHz) 1000 . 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freg level Line Margin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos TRos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB dBwV dB/m B A8 m  deg -
1 530318 49.50 74.00 -24.50 39.86 34.M4 8.4 3304 200 46 PEAK Wz dBu/m dBuv/m  dB dBwV dB/m B A8 o deg
1 546356 49.00 68.30 -19.30 39.54 34.M1 .40 3335 200 46 PEAK 1 5520.00 105.41 ----vv -vnee- 9.0 M.45 832 3.9 00 46 PEM
. Lo i) Date: 20230045 . Lve i) Date: 20230045
1225 1225
1050 1050 1
i15 i15
104 104
PART 15.407 AVG PART15.407 AVG
525 ===~ e —
Avg 1 \
%0 30 M
115 115
8560 5304, 5418, 5452 5486, 5520 100 200, 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 5458.46 39.28 54.00 -14.70 29.80 4.2 B.41 3335 200 46 AVERAGE 1 5520.00 96.20 -----v -=-oo- B6.82 34.45 832 3339 200 46 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C234 of C280
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FCC RF Test Report

sPoRTON LAS. Report No. : FR382311F
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH104_Full_5520MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Date: 20230945 Date: 20230945
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
HE 015
10 PART 15407 o e s e | PART 15407
1.2
R IO O W ST £25
Peak
30 %50
175
115
5360 5304, 5418, 5452, 5485, 5520 [
Frequency (MHz) 1000 . . 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freg level Line Margin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos TRos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB oBwV dB/m B A8 om deg -
1 5457.44 49.86 74.00 -24.14 40.37 34.42 841 3334 1% @ PEAK Wz dBu/m dBuv/m  dB dBwV dB/m B A8 o deg
1 946330 49.77 68.30 -18.53 48.31 4.4 B.40 3335 157 @ PEAK 1 5520.00 109.46 -----~ -=--=- 100.08 ¥.45 8.3 3.W 15 0 PEAK
. Lo i) Date: 20230945 . Lve i) Date: 20230945
1225 1225
1054 1080 1
615 815
100 100
PART 15407 AVG PART 15407 AVG
525 5= e S e
Avg 1
30 30
115 115
5550 5304, 5418, 5452, 5486, 5520 100 . . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 5459.48 41.21 54.00 -12.79 3173 4.2 841 335 157 0 AVERAGE 1 5520.00 101,69 -----» -=--=- 92.31 .45

B3 31 157 @

AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550
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samran . FCC RF Test Report

Report No. : FR382311F

Pol. Horizontal Fundamental
. Lo i) Date: 20230945 . Lve i) Date: 20230945
1225 1225
105 ! LNt 1
"’MMML“ 10U
875 85
il \«W PART 154071 T S N ] 1 11 PART 154071
55 i 1 55 - -
R T B S
30 30
115 115
5680 5697, 5144, 5TH. 5148, 5185 1000 il 30, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MedWhBWn B B B B B @ dyg MeBh B B BN Bh B B @ dg
1 574222 49.65 68.30 -18.65 39.33 3493 8.4 3335 199 49 PEAK 1 5680.00 105.80 -----~ -=--=- 95.85 34.80 B.51 3336 199 49 PEAK
Date: 20230945
M(‘\Level(d&l\ﬂm)
1225
10U 1
85
100
PARTA5407 AVG
55— e =
Av Blank .
g -
e
115
1000 0. 30, 4600, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
MeBh B B BN Bh B B @ dg
1 5680.00 95.56 ----ev -onoe- B5.61 34.80 B8.51 33.36 199 49 AVERAGE
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samran . FCC RF Test Report

Report No. : FR382311F

Pol. Vertical Fundamental
. Lee i) Date: 20230945 . Loe B} Date: 20230945
1225 1225
1
1080y, 1050
075 875
il %‘ PART15407] T I N ] 1 11 PARTA540TI
Yo
o M"’WU o " 14,1,,1 T " e 525 WWMW‘ ” R " "
Peak ' e "
30 30 o
175 175
5680 5697. 4, 5731, 5748 5788 1000 . 3400, 4600, 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MedWhBWn B B B B B @ dyg MeBh B B BN Bh B B @ dg
1 5737.63 51.44 68.30 -16.86 41.15 34.92 B.72 3335 109 19 PEMK 1 5680.00 109.50 ------ ------ 9.5 .80 851 336 109 19 PEKK
Date: 20230945
M\Lﬁd{dm}m)
1225
875
100
PART13.407 AVG
S5 ot =
Av Blank ]
g . VU R o N
Pt
175
1000 . 3400, 4600, 000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuV/m dBuv/m B B dB/m B B
1 5680.00 101.07 ------ ------ 91,12 .80 8.5 3336 109 19 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550
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s=amranas. FCC RF Test Report Report No. : FR382311F

92

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT40_CH126_Full_5630MHz

ANT CDD 9+15
Pol. Horizontal Fundamental
Date: 20230045 Date: 20230045
" Level (dBuVim) 1y Yl (dBuVim)
1225 1225
1050 1050 1
i15 W5
10 | PART 15,407 o e s e | PART 15407
s ! Y P _,,me/ £25
wpritetey e/ e ’ Lottt
Peak %)
' 30
15
115
G 5408. 5462, 5518, 5614, 5630 [
Frequency (MHz) 1000 . . 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freq Level Line Wargin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB oBwV dB/m B A8 om deg -
1 5409.08 47.80 74.00 -26.20 38.15 34.M4 .48 33.27 200 54 PEAK Wz dBu/m dBuv/m  dB dBwV dB/m B A8 o deg
1 46396 47.71 68.30 -20.59 38.25 34.M1 B.40 3335 200 54 PEAK 1 5630.00 100,27 -----v -=noe- 91.62 .69 833 3.7 00 PN
. Lo i) Date: 20230045 . Lve i) Date: 20230045
1225 1225
1050 1050
1
i15 i15
104 104
PART 15.407 AVG PART15.407 AVG
525 S~ et ————————
Avg 1 Lk
10 30
115 115
8560 5408. 5462, 5518, 5414, 5630 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 5459.20 38.72 54.00 -15.28 29.24 34.82 B.41 33.35 200 54 AVERAGE 1 5630.00 93.16 ----vv -omoe- B3.63 34.65 8.26 3338 200 54 AVERAGE
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samran . FCC RF Test Report Report No. : FR382311F

Pol. Horizontal Fundamental
Date: 20230945
: HLﬂel(dBiNlml
1225
| u \A
100 PART 154071
S\ 1
51.‘ WM‘WVW L (| RPN e e stk el x lw‘ o
Peak Blank
30
115
5630 5657, 5664, 5T, 5738, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp Aos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuv/m dBuv/m 4B oBV dB/m B B o deg
1 5748.26 50.26 68.30 -18.04 39.90 34.95 876 33.35 200 54 PEAK

Sporton International Inc. (ShenZhen) Page Number : C239 of C280
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s=amranas. FCC RF Test Report Report No. : FR382311F
92
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH126_Full_5630MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Date: 20230945 Date: 20230045
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
HE 015
10 | PART 15407 o e s e | PART 15407
525 1 2
) i o y o 525
Pea W
30 %50
175
115
G 5408. 5462, 5518, 5614, 5630 [
Frequency (MHz) 1000 2. . 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos .
Freq Level Line Wargin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuV/m dBuv/m  dB oBwV dB/m B A8 om deg -
1 5419.16 49.08 74.00 -24.92 39.47 34.43 8.46 33.28 200 29 PEAK Wz dBu/m dBuv/m  dB dBwV dB/m B A8 o deg
1 S469.28 48.47 68.30 -19.83 39.00 34.M1 B.40 3336 200 29 PEAK 1 5630.00 108,28 -----v -=--=- 98.63 .69 833 3.7 W0 W PEM
. Lo i) Date: 20230045 . Lve i) Date: 20230045
1225 1225
1050 1050 1
i15 i15
104 104
PART 15.407 AVG PART15.407 AVG
525 ===~ e 1
Avg !
10 30
115 115
8560 S408. 5462, 5518, 5414, 5630 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B B B B B @ dy
1 545.12 39.78 54.00 -14.22 30.29 4.2 B.41 3334 200 29 AVERAGE 1 5630.00 98.74 ----ev -omeee B9.09 34.69 833 3337 200 29 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382311F

Pol. Vertical Fundamental
Date: 20230945
mLﬂel(d&Nlm)
1225
ANE e
B75 Nm\‘\h
100 PART 154071
o W““W ot 1
Peak r Blank
30
115
5630 5657, 5664, 5T, 5738, 5765
Frequency (VHz)
Linit Read  Ant Cable Preanp Aos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark
MW W B W B B B m dyg
1 545.29 52.60 68.30 -15.70 42.26 34.94 B.J5 3135 00 M PEN

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550
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s=amranas. FCC RF Test Report Report No. : FR382311F
<Simultaneous transmission>
Mode 86 11be EHT40_Ch06+11be EHT160 Ch114+LTE_B48
11be EHT40_Ch06 (Band Edge @ 3m)
Note | Frequency Level Margin Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.4 57.49 -16.51 74 55.74 30.6 4.81 33.66 129 217 P H
2388.54 45.34 -8.66 54 43.59 30.6 4.81 33.66 129 217 A H
* 2437 98.41 - - 96.5 30.7 4.86 33.65 | 129 217 P H
11be * 2437 90.66 - - 88.75 30.7 4.86 33.65 | 129 217 A H
EHT40_Ch
- 2488.8 57.04 -16.96 74 54.84 30.9 4.92 33.62 129 217 P H
06+11be
2488.94 44.98 -9.02 54 42.78 30.9 4.92 33.62 | 129 217 A H
EHT160_C
2387 58.7 -15.3 74 56.95 30.6 4.81 33.66 | 185 218 P \Y
h114+LTE_
B48 2389.8 46.28 -7.72 54 44,53 30.6 4.81 33.66 | 185 218 A Y
) * 2437 102.42 - - 100.51 30.7 4.86 33.65 | 185 218 P \Y
o-location
* 2437 93.77 - - 91.86 30.7 4.86 33.65 | 185 218 A Y
2483.83 59.48 -14.52 74 57.35 30.83 4.92 33.62 | 185 218 P Y,
2483.5 47.01 -6.99 54 44.88 30.83 4.92 33.62 | 185 218 A \Y
1. No other spurious found.
Remark

2. Allresults are PASS against Peak and Average limit line.

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550
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saronas. FCC RF Test Report

Report No. : FR382311F

11be EHT160_Ch114 (Band Edge @ 3m)

Note | Frequency Level |Margin| Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5450.08 55.25 -18.75 74 45.28 34.86 8.43 33.32 | 246 66 P H
5460.4 56.96 -11.34 68.3 47.03 34.86 8.43 33.36 246 66 P H
5447.92 42.12 -11.88 54 32.15 34.86 8.43 33.32 | 246 66 A H
11be * 5570 91.81 - - 81.99 34.94 8.27 33.39 246 66 P H
EHT40_Ch
- * 5570 84.36 - - 74.54 34.94 8.27 33.39 246 66 A H
06+11be
5743.58 59.48 -8.82 68.3 48.99 35.04 8.8 33.35 | 246 66 P H
EHT160_C
5431.36 61.88 -12.12 74 51.92 34.85 8.43 33.32 164 348 P \%
h114+LTE_
B4s 5465.92 57.17 -11.13 68.3 47.28 34.87 8.38 33.36 164 348 P \%
. 5455.12 46.62 -7.38 54 36.69 34.86 8.43 33.36 | 164 | 348 A \Y
Co-location
* 5570 98.62 - - 88.8 34.94 8.27 33.39 | 164 | 348 P \Y
* 5570 91.09 - - 81.27 34.94 8.27 33.39 | 164 | 348 A |V
5728.145 59.43 -8.87 68.3 49.1 35.03 8.65 33.35 | 164 | 348 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Mode 87 BLE_CH38+ 11be EHT40_Ch06+11be EHT160 Ch114+LTE B48
BLE CH38 (Band Edge @ 3m)
N;)t Frequency Level |[Margin Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2478 99.69 - - 97.56 30.83 4.92 33.62 | 100 123 P H
BLE_CH38+ | « 2478 98.48 - - 96.35 | 30.83 | 492 | 3362 | 100 | 123 | A | H
11be 2486.2 56.28 -17.72 74 54.15 30.83 4.92 33.62 100 123 P H
EHT40_Cho6 2484.52 4848 | 552 54 46.35 | 30.83 | 4.92 | 3362 | 100 123 | A | H
+11be * 2478 101.63 - - 99.5 30.83 4.92 33.62 329 321 P \%
EHT160_Chl
- * 2478 100.4 - - 98.27 30.83 4.92 33.62 329 321 A \%
14+LTE_B48
- 2483.76 52.17 -21.83 74 50.04 30.83 4.92 33.62 329 321 P \%
Co-location 2484.68 4376 | -10.24| 54 4163 | 3083 | 492 | 3362 329 321 | A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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saronas. FCC RF Test Report

Report No. : FR382311F

11be EHT40_Ch06 (Band Edge @ 3m)

Note | Frequency Level |Margin| Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.38 58.34 -15.66 74 56.59 30.6 4.81 33.66 | 147 306 P H
2389.94 47.99 -6.01 54 46.24 30.6 4.81 33.66 | 147 306 A H
* 2437 100.56 - - 98.65 30.7 4.86 33.65 | 147 306 P H

BLE_CH38
* 2437 91.01 - - 89.1 30.7 4.86 33.65 | 147 306 A H
+ 11be
EHT40_Ch 2485.72 58.84 -15.16 74 56.71 30.83 4.92 33.62 147 306 P H
06+11be 2483.5 46.59 -7.41 54 44.46 30.83 4.92 33.62 147 306 A H
EHT160 C 2388.96 57.8 -16.2 74 56.05 30.6 4.81 33.66 111 247 P \%
h114+LTE 2389.94 47.01 -6.99 54 45.26 30.6 4.81 33.66 111 247 A \Y
B48 * 2437 98.35 - - 96.44 30.7 4.86 33.65 111 247 P \%
Co-location| 2437 89.24 - - 87.33 30.7 4.86 33.65 111 247 A \Y
2484.32 60.45 -13.55 74 58.32 30.83 4.92 33.62 111 247 P \Y
2483.5 46.74 -7.26 54 44.61 30.83 4.92 33.62 111 247 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR382311F

11be EHT160_Ch114 (Band Edge @ 3m)

Note | Frequency Level |Margin| Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(H/V)
5437.6 62 -12 74 52.04 34.85 8.43 33.32 | 321 | 310 P H
5459.92 55.18 -18.82 74 45.25 34.86 8.43 33.36 | 321 | 310 P H
5457.52 46.39 -7.61 54 36.46 34.86 8.43 33.36 | 321 | 310 A H
BLE_CH38
* 5570 96.97 - - 87.15 34.94 8.27 33.39 | 321 | 310 P H
+ 11be
* - -
EHT40_Ch 5570 90.06 80.24 34.94 8.27 33.39 | 321 | 310 A H
06+11be 5727.2 62.2 -6.1 68.3 51.87 35.03 8.65 33.35 | 321 | 310 P H
EHT160 C 5440 62.63 -11.37 74 52.67 34.85 8.43 33.32 | 279 24 P \Y
h114+LTE 5469.76 60.43 -7.87 68.3 50.54 34.87 8.38 33.36 | 279 24 P \Y
B48 5447.68 47.82 -6.18 54 37.85 34.86 8.43 33.32 | 279 24 A |V
Co-location| 5570 102.54 - - 92.72 34.94 8.27 33.39 | 279 24 P \Y
* 5570 98.45 - - 88.63 34.94 8.27 33.39 | 279 24 A |V
5726.57 60.36 -7.94 68.3 50.03 35.03 8.65 33.35 | 279 24 P \Y
1. No other spurious found.
Remark

2. Allresults are PASS against Peak and Average limit line.

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550
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saronas. FCC RF Test Report

Report No. : FR382311F

Mode 88 BLE_CH38+ 11be EHT40_Ch06+11be EHT160 Ch114+LTE B48
BLE_CH38 (Band Edge @ 3m)

N;)t Frequency Level |[Margin Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2478 102.47 - - 100.34 | 30.83 4.92 33.62 | 322 | 297 P H
BLE_CH38+ | « 2478 101.68 - - 99.55 | 30.83 492 | 3362 | 322 | 297 | A | H
11be 2485.44 51.17 | -22.83 74 49.04 | 30.83 | 492 | 3362 | 322 | 297 | P | H
EHTA40_Ch0s6 2485.76 4319 |-1081| 54 41.06 | 30.83 | 4.92 | 3362 | 322 297 | A | H
+11be * 2478 91.51 - - 89.38 30.83 4.92 33.62 | 318 | 294 P \Y
EHT160_Ch1l
- * 2478 90.22 - - 88.09 30.83 4.92 33.62 | 318 | 294 A |V
14+LTE_B48
2485.56 54.31 -19.69 74 52.18 30.83 4.92 33.62 318 294 P \%
Co-location 2483.8 46.03 | -7.97 54 439 | 3083 | 4.92 | 3362 | 318 | 294 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
11be EHT40_Ch06 (Band Edge @ 3m)
Note | Frequency Level |Margin| Limit Read | Antenna| Cable |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2389.24 59.24 -14.76 74 57.49 30.6 4.81 33.66 349 317 P H
2389.94 47.71 -6.29 54 45.96 30.6 4.81 33.66 349 317 A H
* 2437 98.37 - - 96.46 30.7 4.86 33.65 | 349 | 317 P H
BLE_CH38
* 2437 89.43 - - 87.52 30.7 4.86 33.65 349 317 A H
+ 11be
EHT40_Ch 2483.97 60.36 -13.64 74 58.23 30.83 4.92 33.62 | 349 | 317 P H
06+11be 2483.5 46.87 -7.13 54 44.74 30.83 4.92 33.62 349 317 A H
EHT160 C 2389.8 57.32 | -16.68 74 55.57 | 30.6 | 4.81 | 3366 | 101 | 259 | P | V
h114+LTE_ 2389.94 47.14 -6.86 54 45.39 30.6 4.81 33.66 | 101 | 259 A |V
B48 * 2437 100.92 - - 99.01 30.7 4.86 33.65 101 259 P \%
Co-location 2437 90.2 - - 88.29 30.7 4.86 33.65 | 101 | 259 A |V
2485.58 58.76 -15.24 74 56.63 30.83 4.92 33.62 101 259 P \%
2483.5 46.43 -7.57 54 44.3 30.83 4.92 33.62 101 259 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
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saronas. FCC RF Test Report

Report No. : FR382311F

11be EHT160_Ch114 (Band Edge @ 3m)

Note | Frequency Level |Margin| Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
5437.36 58.03 -15.97 74 48.07 34.85 8.43 3332 | 304 | 311 P H
5461.6 53.94 -14.36 68.3 44.01 34.86 8.43 33.36 | 304 | 311 P H
5458.96 43.95 -10.05 54 34.02 34.86 8.43 33.36 | 304 | 311 A H
BLE_CH38
* 5570 95.53 - - 85.71 34.94 8.27 33.39 | 304 | 311 P H
+ 11be
EHT40 Ch * 5570 88.35 - - 78.53 34.94 8.27 33.39 | 304 | 311 A H
06+11be 5726.57 61.02 -7.28 68.3 50.69 35.03 8.65 3335 | 304 | 311 P H
EHT160 C 5454.64 60.81 -13.19 74 50.88 34.86 8.43 33.36 | 233 23 P \Y
h114+LTE 5463.28 61.32 -6.98 68.3 51.38 34.87 8.43 33.36 | 233 23 P \Y
B48 5448.88 46.64 -7.36 54 36.67 34.86 8.43 33.32 | 233 23 A |V
Co-location| 5570 100.42 - - 90.6 34.94 8.27 33.39 | 233 23 P \Y
* 5570 93.45 - - 83.63 34.94 8.27 33.39 | 233 23 A |V
5730.665 60.51 -7.79 68.3 50.18 35.03 8.65 33.35 | 233 23 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Harmonic (Harmonic @ 3m)
Mode 86 11be EHT40 Ch06+11be EHT160 Chl114+LTE B48
Note | Frequency Level |Margin| Limit Read | Antenna| Cable |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4874 41.3 -32.7 74 56.73 34.33 7.76 57.52 - - P H
11b
€ 7311 43.96 -30.04 74 58.49 35.44 8.95 58.92 - - P H
EHT40_Ch
- 11140 46.09 -27.91 74 55.31 37.65 11.28 58.15 - - P H
06+11be
16710 46.31 -21.99 68.3 52.26 39.67 13 58.62 - - P H
EHT160_C
4874 39.99 -34.01 74 55.42 34.33 7.76 57.52 - - P \%
h114+LTE_
B48 7311 43.47 -30.53 74 58 35.44 8.95 58.92 - - P \Y
. 11140 46.97 -27.03 74 56.19 37.65 11.28 | 58.15 - - P \Y
Co-location
16710 47.93 -20.37 68.3 53.88 39.67 13 58.62 - - P \Y
1. No other spurious found.
Remark

2. Allresults are PASS against Peak and Average limit line.

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550

Page Number

1 C247 of C280




saronas. FCC RF Test Report

Report No. : FR382311F

Mode 87 BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Note | Frequency Level |Margin| Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4874 41.83 |-32.17 74 57.26 34.33 7.76 57.52 - - P H
4956 43.11 -30.89 74 58.44 34.45 7.8 57.58 - - P H
7311 43.06 |-30.94 74 57.59 35.44 8.95 58.92 - - P H
BLE_CH38
7434 43.45 |-30.55 74 57.82 35.41 9.19 58.97 - - P H
+11be
EHT40_Ch 11140 48.09 |-25.91 74 57.31 37.65 11.28 | 58.15 - - P H
06+11be 16710 4756 |-20.74 68.3 53.51 39.67 13 58.62 - - P H
EHT160 C 4874 41.43 |-32.57 74 56.86 34.33 7.76 57.52 - - P |V
h114+LTE_ 4956 42.18 |-31.82 74 57.51 34.45 7.8 57.58 - - P |V
B48 7311 42.67 |-31.33 74 57.2 35.44 8.95 58.92 - - P |V
Co-location 7434 43.29 |-30.71 74 57.66 35.41 9.19 58.97 - - P |V
11140 48.23 | -25.77 74 57.45 37.65 11.28 | 58.15 - - P |V
16710 46.21 |-22.09 68.3 52.16 39.67 13 58.62 - - P |V
1. No other spurious found.
Remark

2. Allresults are PASS against Peak and Average limit line.

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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saronas. FCC RF Test Report

Report No. : FR382311F

Mode 88 BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Note | Frequency Level |[Margin Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 42.75 -31.25 74 58.18 34.33 7.76 57.52 - - P H
4956 44.88 -29.12 74 60.21 34.45 7.8 57.58 - - P H
7311 43.74 -30.26 74 58.27 35.44 8.95 58.92 - - P H
BLE_CH38
7434 41.58 -32.42 74 55.95 3541 9.19 58.97 - - P H
+ 1lbe
EHT40_Ch 11140 47.72 -26.28 74 56.94 37.65 11.28 | 58.15 - - P H
06+11be 16710 45.61 -22.69 68.3 51.56 39.67 13 58.62 - - P H
EHT160 C 4874 40.96 -33.04 74 56.39 34.33 7.76 57.52 - - P \Y
h114+LTE_ 4956 44.47 -29.53 74 59.8 34.45 7.8 57.58 - - P \Y
B48 7311 42.74 -31.26 74 57.27 35.44 8.95 58.92 - - P \Y
Co-location 7434 42.33 -31.67 74 56.7 3541 9.19 58.97 - - P \Y
11140 47.59 -26.41 74 56.81 37.65 11.28 | 58.15 - - P \Y
16710 45.69 -22.61 68.3 51.64 39.67 13 58.62 - - P \Y
1. No other spurious found.
Remark

2. Allresults are PASS against Peak and Average limit line.

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550
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saronas. FCC RF Test Report

Report No. : FR382311F

11be EHT40 _ChO06+11be EHT160 Ch114+LTE_B48
11be EHT40_Ch06 (Band Edge @ 3m)

ANT

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48Co-location

7+12

Horizontal

Fundamental

Peak

Data: 1

A (¢Buvim) Date: 2023.08.19
1004
a3 e
781
625 3
~
T T e
313
15|

Wz Bou/m @ dw/e dsw  do/m 45 @

1 238840 57.49 16.51 74.00 55.74 30.60 4.81 3.6 129 217 Peak

Data: 3
1 (dBuVim)

Date: 20230919

1004

PEAK 78

1% 2037.00 95.41 2041 74.00 96.50 3070 4.86 33.65 129 217 Peak

Avg.

A (@BuVim) Date: 2023.09-19

1 238854 45.34 -6.66 54.00 43.59 30.60 4.81 3.6 129 217 Average

Date: 20230919

T W dw/e  do dsw/m W do/m @ @B

1% 2437.00 90.66 36.66 54.00 85.75 30.70 4.86 33.65 129 217 Average

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550
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saronas. FCC RF Test Report

Report No. : FR382311F

ANT 5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m
11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48Co-location
7+12 Horizontal Fundamental
024 "‘“‘W\
N 2 O
Peak LTI Blank
:?—/WK
——
AVg. 1 2488.94 44.98 -9.02 54.00 42.78 30.90 4.92 33.62 129 217 Average Blank

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550
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saronas. FCC RF Test Report

Report No. : FR382311F

ANT

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48Co-location

7+12

Vertical

Fundamental

Tz douvii

Avg. :

over
Freq Level Limit

2389.80 46.25 7.72 54.00 44.53 30.60 4.51 33.65 185

2366, 2394,
Frequency (MHz)

Preamp AfPos T/Pos
cor Remark

@ Bu/m  dew  do/m 45 5 cn  deg

215 Average

.

Date:7 Datzs
) @Buvm) Date: 20230019 At Date: 20230019
1004 1004
0
oy
024l 524 |
784 “\/ 784 I PEAK T4
62.5( T e 62.5( / 1
469w A oY e
ot
313 a1
154 154
570 7% 355 Ty Ty 7 o0 00, Ty 7200 7500 o
Frequency M) Freauency )
Cable preamp Apos T/pos Over Linit  Readintenna Coble Preamp AlPos T/pos
Factor Renark Freq Level Linge Line Love s Remark
W T B BN R B e W e B W R ® T ® w g
Peak 1 27.00 5870 -15.30 74.00 56.95 .60 481 3es s 218 Pesk 1% 2037.00 102,42 2042 4.0 0051 .70 486 365 15 218 pesk
Datz:s Data: 10
) apovim) Dot 20730919 J @suvm) Date: 20230819
1004 1004
4
024 024
i
704 T4 |
62 o2 il
P ‘ v st
1 f
459 159 i
| FTPUT VI U MR RS h
313 a1
154 154
7510 7% Fy 7

2637.00 93.77 39.77 54.00 91.36 30.70 4.85 33.65

185 218 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550
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saronas. FCC RF Test Report

Report No. : FR382311F

ANT 5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m
11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48Co-location
7+12 Vertical Fundamental
mw'*‘”“’“”w\
Peak 1 2483.53 59.48 -14.52 74.00 57.35 30.83 4.92 33.62 185 218 Peak Blank
m\m/\w
9 1 o oe o4
169) ™
AVg. 1 2483.50 47.81 -6.99 54.00 44.88 30.83 4.92 33.62 185 218 Average Blank

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550

Page Number

1 C253 of C280



SPORTON LAB.

FCC RF Test Report

Report No

. FR382311F

11be EHT160_Ch114 (Band Edge @ 3m)

ANT

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48Co-location

9+15

Horizontal

Fundamental

Peak

Date: 2023.09-19

NN

oar 15407
, 2
524
bbb ey A
350
12
=
rk
T e & B BN @ B @ =
1 sse.ds 5.5 1575 7400 45.28 3485 .43 332 2 66 Peok
Sikeld S60s iisa e3s6 4705 s o3 2 26 e peak

1e

2

Data: 3

1 (@Buvim) Date: 20230919

1
700 4 b PART 15.407
ss—=— | — e | N

[

over
Freq Level Limit

W G/ db dswv/m oW do/m @ @B deg
5570.00 O1.81 23.51 68.30 £1.99 34.94 8.27 3.3 246 66 Peak
5570.00 84,36 - - - 74ls 3498 8127 3339 246 66 Average

Avg.

Date: 2023.09-19

1
| N N

aVaVaYava

Blank

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550
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saronas. FCC RF Test Report

Report No. : FR382311F

ANT 5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m
11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48Co-location

9+15 Horizontal Fundamental
fmm,fwwmmm
700 L : 1 : .40
524 }\J'/ MMN

Peak Blank

Avg. Blank Blank

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550
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saronas. FCC RF Test Report

Report No. : FR382311F

ANT

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48Co-location

9+15

Vertical Fundamental

Peak

Data: 5 Data: 7

Buvi Date: 20230819 J a8y Date: 20230819
1225 1225
1050 1050

f"“ W”w’“v“wf”“ i
1

2
52:5) 0

S
359

A=

1 53135 61.85 1212 73.00 51.92 34.85 5.43 33.32 168 345 Peak 1 5570.00 95.62 30.32 66.30 85.80 3494 6.27 33.39 168 348 Peak
2 565,92 57.07 1113 6830 47.28 34.87 .38 33.36 168 348 Peok 2 557000 91109 - - 8127 3498 .27 33.35 168 348 Average

Avg.

) (@Buvim) Date: 20230919

f\/"\f\f\(‘\

E2 X 0

over  Lia Preamp AfPos T/Pos
it Line Factor Remark
Tz B0 @ @ B deg

1 545502 46.62 7.3 54.00 36.69 34.86 5.43 33.36 164 348 Average

Blank

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550
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s=amranas. FCC RF Test Report Report No. : FR382311F

ANT 5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m
11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48Co-location

9+15 Vertical Fundamental
fwwwwﬂw,f\
7001 "N PART 15.401
g’ PN o

Peak Blank

Avg. Blank Blank
Sporton International Inc. (ShenzZhen) Page Number : C257 of C280
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saronas. FCC RF Test Report

Report No. : FR382311F

BLE CH38+ 11be EHT40 _Ch06+11be EHT160 _Ch114+LTE_B48
11be EHT40_Ch06 (Band Edge @ 3m)

ANT 5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location

12 Horizontal

Fundamental

A (@BuVim) Date: 2023.09-19

Data: 3

1 (dBuVim) Date: 2023.0919

1004

935
784 | PEAK 78

313
155
310 2338, 2. 2
over  Lini eadintenna Cable Preamp A/Pos T/Pos
Freq Level Limit [t tor  Loss Factor Remark

Tz dw/m @ dw/m dew /w5 45 om  deg

AVg 1 2e.ss ©7.09 6.1 S0 4526 .60 45 366 147 306 Average

o
Renark
B e 7 -
Peak 1 e se ase 7ece Ses W60 4s Bes w7 3 pesk e 2700 100,56 26,56 74,00 95.65 070 5 s w7 30 Peak
oatw2 -
) aBoim) oate: 20230010 1 gBuvim) vate: 20230810
1004 1004
533 533 .

m

T dw/e o dowv/m dew do/m @8 48 em  deg

1% 2037.00 9101 .01 54.00 89.10 30.70 4.86 33.65 147 305 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550

Page Number
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saronas. FCC RF Test Report

Report No. : FR382311F

ANT 5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

Co-location

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

oats
o bate: 20230819
1004
038t iy
625 il ol
g,
46.9| M i
a4
154
7 g =13
[——
freq Level Linie Line Leved roc enark
— o E
Peak 1 s ses-iss e S ey 4sz W 147 308 pesk Blank
Dats
) gBvm) oates 20230819
1004
04
70
a2
——J U AV oE 54
46.9| ‘\
~ ]
a4
154
=13
Remark
Avg 1 nse 4659 7L shee seds 0B 4s2 Wer 7 306 Aversss Blank

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550

Page Number
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saronas. FCC RF Test Report

Report No. : FR382311F

ANT

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location

12

Vertical

Fundamental

Avg.

Wz @uv/m @8 douv/n  dew  do/m 45 d5 o deg

1 209.58 47.01 -6.99 54.00 45.26 30.60 4.61 33.66 11l 247 Average

Data:o
BV Dote: 2023.08-19 8o Dote: 20230819
1094 1094
|
033 it 039
78 781 pencCTs
I
62| I 625 /
pgphmin e
313 313
156| 158
2 000
Remark ok
Peak 1 238895 57.00 -16.2 70.00 56.65 30.60 4.81 33.65 111 247 Peok 1 237.00 9835 20.35 70.00 %6.44 3070 4.85 33.65 11 247 peok
D8 Data: 10
A (@Buvim) Date: 2023.08-19 A gBuvim) Date: 2023.08-19
1094 1094

over
Freq Level Limit L

W /e d5 dBwv/m oW de/m @5 @6 en  deE

1 20700 89.24 35.26 54.00 57.33 30.70 4.86 33.65 11 267 Peak

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550

Page Number
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s=amranas. FCC RF Test Report Report No. : FR382311F

ANT 5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location

12 Vertical Fundamental
03| rinnafundlslns i
\ N
701 \ / b pesx o7
Mot |

T dwv/m  d

Peak 1 a2 ss s ece sz s 49 Be2 Wi 297 peok Blank

Data: 12
) (@Buvim) Date: 20230919

1094

’\rr/\\

781
\
.

Sl

Wz @uv/m @8 douv/n  dew  do/m 45 d5 o deg

AVg 1 asuse 674 s shee el M3 4s Mer W1 287 Averses Blank

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550

Page Number 1 C261 of C280



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311F

11be EHT160_Ch114 (Band Edge @ 3m)

ANT

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location

9+15

Horizontal

Fundamental

Peak

Date: 2023.09-19

PART 15.407

Wz Bou/m @ dw/e dsw  do/m 45 @

1 547.60 62.00 -12.00 74.00 52.04 34.85 .43 3.32 321 310 Pesk
2 55992 S5.18 18.82 74.00 45.25 34.86 .43 33.36 321 310 Peak

e

2

Data: 3
1 (dBuVim)

Date: 20230919

1225

1050
1

ot

o ‘
700l AR Y L= PART 15407
s2g———— | o |

bt

5570.00 95.97 28.67 .30 £7.15 34.94 .27 3.3 3221 310 pesk
5570.00 90,06 - - - 4

2 3404 827 339 321 310 Average

Avg.

Date: 2023.09-19

e T

Awaaa

T Wz dwv/m o dowv/m dow do/m 5 5

1 s57.52 46.33 7.61 54.00 36.46 3485 £.43 33.36 32 310 Average

B

Blank

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550
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saronas. FCC RF Test Report

Report No. : FR382311F

ANT 5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location
9+15 Horizontal Fundamental
’ " "
ENAAAR AR AR
700[ L ART 15.407 |
! AN A
Peak Blank
Avg. Blank Blank

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550

Page Number
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s=amranas. FCC RF Test Report Report No. : FR382311F

ANT 5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location

9+15 Vertical Fundamental

A (@Buvim) Date: 20230819 1 a8y Date: 20230919

[ ”MW

o7
| s s ) PART 15.407
1

w
l

. N
T . i \

T W dw/m e dw/m dow /w8 48 cm  de

7 F
Peak 1 sweos G i3 7ece .67 sy 543 B2 9 24 pesk 1o ss7o0 10234 .26 s .72 e84 827 B s 2 pesk
I suee o ey e sese Mg oo mas e e FREr e G s sz e e 2 sverage

) (@Buvim) Date: 20230919

o135 J\/\/*\/\/\(\/

/

4
b ~

350]

175

350 5398,

E2 X 0
Frequency (MHz)

nna Cable Preamp A/Pos T/Pos
tor  Loss Factor

over
Freq Level Lini Remark

Tz B0 @ @

AVg 1 s s ceas shee s s 5.4y mm 29 28 Averses Blank

Sporton International Inc. (ShenzZhen) Page Number 1 C264 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



saronas. FCC RF Test Report

Report No. : FR382311F

ANT 5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location
9+15 Vertical Fundamental
Peak 1 572657 60.35 -7.94 68.30 50.03 35.03 .65 33.35 279 24 Peak Blank
Avg. Blank Blank

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No

. FR382311F

BLE_CH38 2M (Band Edge @ 3m)

ANT

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location

Horizontal

Fundamental

Peak

Date: 2023.09-19

PEAK BE 74

1 248620 56.28 -17.72 74.00 S4.15 30.83 4.92 .62 100 123 Peak

Data: 1

1 (dBuVim) Date: 20230919

PEAK 74

n e

1% 2478.00 99.69 25.69 74.00 97.56 30.83 4.92 .62 100 123 Peak

Avg.

Data: 4

A (@BuVim) Date: 2023.09-19

AVG_eE 54|

Tz dauv/m

@ Bu/m dow  do/n 45 & cm  deg

1 28452 45.48 -5.52 54.00 46.35 30.83 4.92 .62 100 123 Average

b

Data: 2

1 (@BuVim) Date: 2023.0019

1225

1050

V6 54
52

2478.00 98.43 44.48 54.00 96.35 30.83 4.92 33.62 100 123 Average

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550

Page Number

1 C266 of C280



saronas. FCC RF Test Report

Report No. : FR382311F

ANT

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location

9+15

Vertical

Fundamental

Data: 7
A (@Buvim)

Date: 20230819

-
\
I ———

PEAK_BE 74

525
Ty
350
s
= 7358 747 a5t o 70
——
over Preamp Avpos T/res
Freq tevel Line red enark
B R A ha
Peak 1 awmsgs 27 s ece .0t s 49 Be2 %3 pek

2e

Date: 20230919

ﬂ PEAK 74

S——

2675.00 10163 27.63 73.00 99.50 30.83 4.92 33.62

329 321 peak

Data:8
) (@Buvim)

Date: 20230819

AVG_BE 54|

Avg. :

@ Bu/m  dew  do/n 4B

2654.68 43.76 -10.24 54.00 41.63 30.83 4.92 33.62 329

2o, 2854,
Frequency (MHz)

na Cable Preamp AfPos T/Pos
F Factor

292, 250

Remark

321 Average

.

Data: 6
1 (@BuVim) Date: 20230919
1225
1050 -
a75)
700)
VG 54
525
350
75
000 1400, 800, 2200 2600, 3000
Frequency (MiHz)
Over Linit Resdantenna Cable Preasp A/Pos T/Pos
Freq Level Limit Line Level Factor ctor Remark.
Wz dB0/m | d d6v/m  dew  d/m T® o de
2675.00 100.40 36.90 54.00 96.27 30.83 4.92 33.62

329 321 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550
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saronas. FCC RF Test Report

Report No

. FR382311F

BLE CH38+11be EHT40 _Ch06+11be EHT160 _Ch114+LTE_B48
11be EHT40_Ch06 (Band Edge @ 3m)

ANT 5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

7 Horizontal

Fundamental

Tz dw/m @ dw/m dew /w5 45 om  deg

AVg 1 2e.ss 971 628 S0 4596 .60 45 366 M9 317 Average

P
) aBovim) Date: 20230019 1 gBuvim) vate 2023.08.10
1004 1004
.
93.8/ | 93.8
l
625 1k 625 f
S A—
109
513 513
156 15
e o
Renark
B e 7 -
Peak 1 mmas .0 a7 e a9 e 4m Bes M9 7 pesk < e .3 23 760 seas W70 ase W Mo 37 pesk
oatw2 -
) aBoim) oate: 20230010 1 gBuvim) vate: 20230810
1004 1004
533 533 .
701 74 1
a2 629 |
_— / v 54
1 \
159 A 159 |
a13) a13)
156 156
= 7% 257 7 000 7500
over Lini codentenna Coble preamp A/Pos T/pos - arpos 170
Frea Level Line el ectar “Lost Facer Renark o Lol Lt Une G Renark

T dw/e o dowv/m dew do/m @8 48 em  deg

17 2037.00 89.43 35.43 54.00 87.52 3070 4.86 33.65 M9 317 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550

Page Number : C268 of C280



saronas. FCC RF Test Report

Report No. : FR382311F

ANT 5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

Co-location

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

oats
) gBwvm) oates 20230819
1084
93,8 iAol
7 penco 71
",
62.5 ehirse 1
46.9/ %M
a3
154
7 T =
over Lint
Freq Level Linie Line Lovel Foc Remark
— o E E—
Peak 1 aener s -ies 7ece .23 .3 4sy e M3 37 pesk Blank
oat
) oBavim) oates 20230819
1084
04
YM—\/_/_j\
65| /
N wose s
109 |
a1
154
=
Remark
AVg 1 2483.50 46.57 -7.13 54.00 44.74 30.83 4.92 33.62 349 317 Average Blank

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550

Page Number
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saronas. FCC RF Test Report

Report No

. FR382311F

ANT

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location

Vertical

Fundamental

A (@Buvim) Date: 20230819

a3 Pt o]

1 a8y Date: 20230919

938
781 PEAK TS

Avg.

o
Freq Level Li;
iz Goov/m

1 209.98 47.14 6.5 54.00 45.39 30.60 4.01 33.66 101 259 Average

ooy o
A e e v e
Peak 1 239.80 57.32 -16.68 70.00 55.57 36.60 4.8L 33.65 101 259 Peok 1 2437.00 100.52 26.52 74.00 $9.01 3.7 4.85 33.65 101 259 Peok
ouss oo
—
g
PR m
3

Over Linit Resdant
Freq Level Limit Line

1 2037.00 90.20 36.20 54.00 55.2 30.70 4.86 33.65 101 259 Peak

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550

Page Number
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s=amranas. FCC RF Test Report Report No. : FR382311F

ANT 5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m
BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48
Co-location
7 Vertical Fundamental
i~
Peak 1 2485.58 58.76 -15.24 74. 55.:3 sw.r: 492 33.62 101 259 Peck Blank
AVg. 1 248350 46.43 -7.57 54.00 44.30 30.63 4.92 33.62 101 259 Aversge Blank
Sporton International Inc. (ShenzZhen) Page Number 1 C271 of C280
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saronas. FCC RF Test Report

Report No. : FR382311F

11be EHT160_Ch114 (Band Edge @ 3m)

ANT

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location

9+15

Horizontal

Fundamental

Peak

Date: 2023.09-19

jw”” WW\ wm

PART 15.407

Wz Bou/m @ dw/e dsw  do/m 45 @

5437.36 58.03 -15.97 74.00 43.07 34.85 8.43 3132 304 311 pesk
S461.60 53.04 -14.36 68.30 44.01 34.86 8.43 3336 304 31 Pesk

e

2

Data: 3

1 (dBuVim) Date: 2023.0919
1225
1050
1
a75) ‘
700

it U 1) mem.m
P Er—

5570.00 95.53 27.23 68.30 §5.71 34.94 .27 3.3 304 311 pesk

5570.00 88.35 ---i-- - 78153 3498 8127 3339 304 301 Average

Avg.

Date: 2023.09-19

I S

A

T Wz dwv/m o dowv/m dow do/m 5 5

1 5458.95 43.95 10.05 54.00 34.02 34.85 .43 33.36 304 311 Average

B

Blank

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550
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saronas. FCC RF Test Report

Report No. : FR382311F

ANT 5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m
BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48
Co-location

9+15 Horizontal Fundamental
SN/ARIA AN N
! v

Peak Blank

Avg. Blank Blank
Sporton International Inc. (ShenzZhen) Page Number : C273 of C280
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saronas. FCC RF Test Report

Report No. : FR382311F

ANT

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location

9+15

Vertical

Fundamental

A (@Buvim) Date: 20230819

A T A

| s s PART 15.407

Date: 20230919

Avg.

Wz @uv/m @8 douv/n  dew  do/m 45 d5 o deg

1 544535 46.64 7.3 54.00 36.67 34.85 .43 3332 233

Blank

oakr 1507
3
s2.ghuttonsartonbyheciafapiyn MY il
ke o
354
179 14
=1 000 2200 Tooo
o Linte
Remark Freq Ll Limit Lhe o e
W BT B W BB B e
Peak A o4 0311319 Th.00 085 5 543 W36 233 23 pesk v .00 0042 212 6530 0 M8 827 W 23 23 pesk
S i Cese esse s e sk s 23 3rek 3 e s B Mok sw B B B e
Dats
) gBvm) bat: 20230819
1224
1054
7.5 NN
v \(\
7o)
/
529 -
Ry
354
19
550 G T £ 2 o
Y
re

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550
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saronas. FCC RF Test Report

Report No. : FR382311F

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Vertical

Fundamental
JWW”WWWMK
700 1 ,) — sz
b W
Peak Blank
Avg. Blank Blank

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550
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saronas. FCC RF Test Report

Report No. : FR382311F

BLE_CH38 2M(Band Edge @ 3m)

ANT

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location

12

Horizontal

Fundamental

Avg.

T Wz dw/m o dw/m dow do/m @5 45w  deg

1 248575 43.09 -10.81 54.00 41.06 30.83 4.92 .62 322 297 Average

‘
P o oo e e
T iz dsuv/m  dB dsuv/m dBuV d/m  dB  d8  cm  deg n  deg
Peak 1 aass.aa 107 22,83 7a.00 49.04 3083 4.92 362 322 297 pesk 1% 2478.00 102.47 26.47 74.00 100.34 30.83 4.92 .62 322 297 peak
N\
[
!
[ e 1
[N S L O O ot W
o o

17 2478.00 101.68 47.68 54.00 99.55 30.83 4.92 .62 322 297 Average

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550
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saronas. FCC RF Test Report

Report No. : FR382311F

ANT

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location

12

Vertical

Fundamental

Data: 7

Data: 5
A @Buvim) Dote: 2023.08-19 A 0By Dote: 20230819
1225 1225
1052 105.0)
o7 Iz
/ |~
700 / 704
Netnrra gt ands A A ™ 1
525 et e s aten] 525 s
350 350)
75| iz
50 2408 2. 254, 752, 500 000
Frequency (Wie)
over Pream AfPos T/pos
Freq Level Linit o enark ark
T EBwm GwW B B B = a
Peak 1 248555 5431 -19.69 70.00 52.18 30.83 4.92 33.62 318 254 Peok 1 2470.00 SLS1 17.51 74.00 89.38 30.83 4.92 3.62 318 294 Peok
D8 Data:6
A (@Buvim) Date: 20230819 A (@Bavim) Dote: 2023.08-19
1225 1225
1052 105.0)
4
a7 o a3
700 | 700
G B 54 AvG 54
T S s i 525
R e I S DU SPR S R R |
350 354
75| 75|
2. 2434, 752 500 000 a0, 00, 2200 250, 000
Frequency (Wis) Frequency (WHz)
na Cable Presmp AfPos T/Pos Over  Linit Readantenna Cable Preamp Alos T/Pos
" Factor Remark Freq Level Limit Line Level Factor cror Remark
B T R R By R R R
Avg 1 2483.50 46.63 -7.97 54.00 43.90 30.53 4.92 33.62 318 294 Aversge 1% 2478.00 90.22 36.22 54.00 85.09 30.83 4.92 33.62 318 294 Average

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550
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s=amranas. FCC RF Test Report Report No. : FR382311F

Harmonic (Harmonic @ 3m)

Mode 86 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Harmonic @ 3m

11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48 Co-location

Horizontal Vertical

Data:7 Data:a
) @Buvimy Date: 20230819 J oy Date: 20230919
1224 1229
1050 1050
a3 a7
X penk_74 | ’ pea 74
700 704 /
e G 54 2 AvG 54
2 g ittt
I 354
: 11
o S0, ; a0 ; ; : ; Ta000
Frea iz
o
em ark

Peak

W dew de/m @5 @

487800 4130 32.7 74.00 6.7 3433 7.76 57.52 -
7311.00 43.95 30.04 74.00 S3.49 5.4 8.95 58.92 -
11140100 46.05 -27.91 74.00 55.31 37.65 1128 S8.15 -
16710000 46.31 2199 68.30 52.26 39.67 13.00 S8.62 -

1 47300 39.99 3401 74.00 55.42 3433 7.76 57.52 -
2 731100 43,47 30.53 74.00 56.00 35.43 5.95 6.92 -
3 11140000 46.97 -27.03 74.00 56.19 37.65 11.28 58.15
4 16710000 47.93 2037 6830 53.88 39.67 13.00 58.62

Avg.

Sporton International Inc. (ShenzZhen) Page Number : C278 of C280
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550



saronas. FCC RF Test Report

Report No. : FR382311F

Mode 87 BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location

Horizontal

Vertical

Peak
Avg.

Buvi Date: 20230819
1225
1050
o75)
f PEAK 74
00|
VG54
525 5
T

W dew de/m @5 @

487800 4183 3217 74.00 57.26 3433 7.76 57.52 -

=

1 a8y Date: 20230919

L PEAK 74

70| {
525 J =

ov
Freq Level Lin
Tz dewv/e s dwv/m

4576.00 41.83 3257 74.00 56.86 3433 7.76 57.52
4956.00 42.18 3182 74.00 57.51 34.45 7.80 57.58
73100 42,67 3.3 74.00 57.20 5.4 B.95 58.92
7434.00 43.29 30.71 74.00 S7.66 35.41 9.19 58.97
11140000 48.23 -25.77 74.00 5745 37.65 1128 S8.5 -
16710,00 46.21 -22.09 65.30 5216 39.67 13.00 S8.62 -
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Mode 88 BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

5GHz 5250~5350MHz&2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE_CH38+ 11be EHT40_Ch06+11be EHT160_Ch114+LTE_B48

Co-location

Horizontal Vertical

Peak

Avg.

Datw 7 batma
) apvim) Date: 20730919 2o Date: 20230819
1225 1225
1050) 1050
a7 o7
| # veak 74 | " ek 74
70,0 x 700 }
525 k T -l 3
0 0

W dew de/m @5 @
457600 40.96 -33.04 74.00 56.39 3433 7.76 57.52
4956.00 44,47 -29.53 74.00 59.50 34.45 7.00 57.58
73100 4274 31.26 74.00 57.27 5.4 B.95 58.92
7434.00 42.33 31.67 74.00 S6.70 35.41 9.19 58.97
11140000 47.59 -26.41 74.00 SE.EL 37.65 1128 S8.05 -
16710,00 45.69 -22.61 65.30 SL.64 39.67 13.00 S8.62 -

4857800 42.75 3125 74.00 6.18 3433 776 57.52 -
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11a 98.97 - - 10Hz
802.11be EHT20 100 - - 10Hz

802.11be EHT40 100 - - 10Hz
802.11be EHT80 100 - - 10Hz
802.11be EHT160 100 - - 10Hz

802.11a

Spectrum ng

Ref Level 30.00 dBm Offset 12.80 dB @ RBW 10 MHz

Jo Att 30de @ SWT Sms VBW 10 MHz
SGL

® 1Pk Max

D3[1] 0.04 dB
20 dém 2.11594 ms
M1

[s¥1 M1[1] 11.76 dBm
B N ey ! p UYL W RPN ¢ A

A IR PN DTN A 5 o AP Nt I

10 dB At

0dBm

-10 dBr

-20 dBr

-30 dém

-40 dBm

-50 dBm

-60 dBm

CF 5.18 GHz
Marker

Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 340.58 s 11.76 dBm |
D2 M1 1 2.0942 ms 2.09 dB
D3 M1 1 2.11594 ms 0.04 dB
r

L J e

691 pts 500.0 ps/

Sporton International Inc. (ShenzZhen)
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802.11be EHT20
Spectrum

&)
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Spectrum
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802.11be EHT80

Spectrum
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Ref Level 30.00 dBm
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802.11be EHT160
Spectrum
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